Woodman’s Parts Plus
www.woodmanspartsplus.com

Vermont Castings WonderFire B-Vent Part List
Models 2231 and 2233

WonderFire B-Vent Fireplace

MODEL # 2231 & 2233

ITEM # PART DESCRIPTION

AST PARTS

SUBSTITUTE: 1301064
()
NA-T36737F TOPHEAT-EXCHANGER C‘DQ
a(\

NON CAST PARTS W

1200815 IVE BACKED HOLDER (2 USED)
NA-H40867+

NA-+408642 BASEHEAT-SHIELD
NA-H468678 DRAFTHOODB
1206117 DRAFT HOOD INSULATION
NAS662948 FINISHBAG
NA-+408548 FIREBOX-BOTTOM
NA-1408648 HREBOXTFOP
1601341 FLEXIBLE GAS TUBE
NA-5602844 GASHOG-SET-ANDMATRHX-ASSEMBEY
SUBSTITUTE: 0005085 (NG) / 0005088 (LP)
2002841 OWNERS MANUAL
1601290 GLASS
1408637 GLASS RETAINER
NA-1408673 HEABER-HEAT-SHIELD
1604420 KNOB WITH SET SCREW
NA LEFT AIR DEFLECTOR
1601335 ON/OFF SWITCH LABEL
NA-H408632 RIGHT-AIR-DEFEGTOR
NA-H408633 SIBE-GEEARANGESHIELD
NA-H468672 SIDE-COVERPEATE
5002864 SWITCH BOX ASSEMBLY
1601488 TABS FOR ATTACHING THE BURNER

WonderFire B-Vent Fireplace #2231/2233


https://www.woodmanspartsplus.com/

Woodman’s Parts Plus
www.woodmanspartsplus.com

CERAMIC BURNERS #’S 5064, 5065 USED WITH MODEL #2231

THESE BURNER KITS ARE USED TO REPLACE CERAMIC BURNERS WITH METAL BURNERS.

0005085 METAL REPLACEMENT BURNER & LOG SET-NG (0005082 COMES WITH LOGS)
0005086 METAL REPLACEMENT BURNER & LOG SET-LP (0005083 COMES WITH LOGS)

1601311 THERMOPILE
1601304 PIEZO IGNITCR

MATRIX BURNERS #'S 5082, 5083 USED WITH MODEL #2233
THESE BURNERS ARE USED TO REPAIR FIREPLACES WITH METAL BURNERS.

0005082 METAL REPLACEMENT BURNER-NG (NOT VARIABLE)
0005083 METAL REPLACEMENT BURNER-LP (NOT VARIABLE)

1601311 THERMOPILE ((\
1601304  PIEZO IGNITOR cO
W
FOR INFORMATION REGARDING THE REPLACEMENT OF A@('g‘@ R BURNER COMPONENT,
CONTACT THE TECHNICAL DEPARTMENT. 6@6
O
HARDWARE &(\3
)

QUANTITIES ARE SHOWN B‘E\E—'@R&*‘EQCH LOCATION. IF NO NUMBER IS GIVEN ONE IS USED.
1200093 \N1\§-20 X 3/8 PH PAN HD
(7-BASE HEAT SHIELDTO BASE, 3-TOP TO HEAT
EXCHANGER 4-GLASS RETAINERS, 2-BURNERTABS,
SWITCH BOX TO FRONT)

1200482 1/4-20 X 1/2 SOC FL HD CS
(2-BOTTOMTO BASE)

1201378 /4-20 X 1 HEXHD CS
4-FRAME TO FIREBOX, CLEAN OUT COVER)

1202470 1/4 PLAIN FLAT WASHER
(4-FRAME TO FIREBOX, 3-FIREBOX TO BASE,
3-HEAT EXCHANGER TO FIREBOX, CLEAN OUT COVER)

1201378 1/4-20 X 1 1/4 HEXHD CS
(3-FIREBOX TO BOTTOM)

WonderFire B-Vent Fireplace #2231/2233


https://www.woodmanspartsplus.com/

Woodman’s Parts Plus
www.woodmanspartsplus.com

1201374 1/4-20 X 3/4 HEX HD CS
(3-HEAT EXCHANGER BOTTOM TO FIREBOX)

1200811 1/4-20 X 1 1/4 PH FL HD
(4-HEAT EXCHANGER TOP TO HEAT EXCHANGER BOTOM)

1202058 #10 X 1/2 PH PAN HD SMS
{4-TOP TQ SIDES/BACK , 6-BOTTOM TO SIDES/BACK,
2-LT AIR DEFLECTOR TO SIDES/BACK, 3-RT AIR DEFLECTOR
TO SIDES/BACK, 2-BACK COVER PLATE TO SIDES/BACK,
4-SIDE COVER PLATE TO SIDES/BACK, CPSC LABEL)

1204867 1/32 SS CABLE CONTROL
(1.75 FT ATTACHES LABEL TO THE FIREBOX)

1204874 1/32 COPPER OVAL SLEEVE
(ATTACHES LABEL TO THE FIREBOX)

1208210 1/4-20 HEX NUT
(HEAT EXCHANGER CLEAN OUT COVER TO HEAT C,Om
EXCHANGER TOP) WS

1201704 10-16 X 1/2 HX WSHR HD TKS a(ts
(6-DRAFT HOOD TO TOP) a(\S

1201481 5/16-18 X 1/2 S‘E.QQDQ
(Top 35-8 A CHANGER TOP)

1202560 WEISL NRW WASHER
(TOP TO HEAT EXCHANGER TOP)

GASKETS

1203588 5/16 MED D FIBERGLASS GASKET
5 FT USED ON THE FIREBOX EXTENSION TO SEAL THE GLASS
1 FT USED ON THE CLEAN OUT COVER

WonderFire B-Vent Fireplace #2231/2233


https://www.woodmanspartsplus.com/

Woodman’s Parts Plus
www.woodmanspartsplus.com

FAN-KIF-#5057

1604420 KNOB WITH SET SCREW
2002803 FAN KNOB LABEL
5002839 RT FAN ASSEMBLY
1601243 FAN BRACKET LEFT OR RIGHT\
5002840 LFT FAN ASSEMBLY
5002862 RHEOSTAT ASSEMBLY
NA-166TT AHEOSTAF
SUBSTITUTE: 1601410
1203365 PUSH NUT
5002867 JUNCTION BOX COVERPLATE
5002861 RHEOSTAT WIRE HARNESS ASSEMBLY
1408680 JUNCTION BOX HEAT SHIELD
1606059 JUMPER GROUND
7000909 3/ FLAT WINDOW GASKET (.5' USED/ FAN)
1200983 10-24 X 3/8 PHILLIPS PAN HEAD (2 USED)

1203251  10-24 HEX NUT (2 USED) Q
1200993  1/4-20 X 3/8 PHILLIPS PAN HD (1 USED) o
1202467  #10 EXT TOOTHLOCK WASHER (4 USED) C

1203273 8-32 HEX NUT (4 USED) W2
1201243  8-32 X 2 SL AD HD (4 USED) Q
1202423  #10 SAE WASHER (6 USED) xS
1201704 10-16 X 1/2 TKSH WASHER H%@gsm
1205115 5/64 ALLEN WRENCH 2

2002801  INSTRUCTIONS ’b<\

00&0
N
@ .
“Q\ﬁ

WonderFire B-Vent Fireplace #2231/2233


https://www.woodmanspartsplus.com/

